RECLAMATION

Managing Wareggm the West

‘:l'

Desalination and er Purification Research and Development
Report No. 104 4 -

Photovoltaic Reverse Osmosis
Desalination System
ITN :

Agreement No. 02<F

"

S 109 e~ -_ E --_ _ . .- .‘- ..\ - - : :_ = _..
E BUREAy oF 'nsmwﬂm“v £ - - — - = - -
U.S. Department of the Interior - :T#; =
Bureau of Reclamation May 2004

—————————




Form Approved
REPORT DOCUMENTATION PAGE OMB No. 074-0188

The public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and
maintaining the data needed, and completing and reviewing the collection of information. Send comments regarding this burden estimate or any other aspect of the collection of information, including
[...]
Consequently, Duraslick membranes were selected for the PVRO system, with four 2.5-inch
Duraslick membrane elements in series to achieve an overall water recovery of approximately
50 percent.

3.1.3 On-off control and rinsing prior to shutdown

ITN included a design feature to allow permeate water to flush the membranes prior to
evening shutdown to reduce fouling potential. This cycle needs to be activated when there is still
sufficient power available for the pump to flush the membrane without wasting energy that could
otherwise be used for water production.

The on-off cycle was initially controlled using a commercial light intensity sensor, which
contains a photoresistivity device to detect daylight levels. These levels are then utilized to turn
the system on and off and to initiate flushing of the RO membranes prior to shutdown. However,
the commercial light intensity sensor, which is normally used to turn on or off outdoor or indoor
lighting, was unsuitable for controlling the on-off cycle. It failed to initiate flushing of the
membranes at repeatable power output levels from the PV panels. Therefore, ITN developed an
electronic circuit that senses short-circuit current from a separate, small solar cell to initiate the
on-off cycle. There is a built-in adjustable delay, so that passing clouds or short changes in
current generated during the day would not cause the system to shut down repeatedly. The
optimum length of delay and level of on and off can be determined by analyzing power output
fluctuations over a number of days and measuring pump performance in the laboratory. We have
arrived at an algorithm that can successfully flush the water almost 100 percent of the time. The
less than 100-percent success rate is partly because of the rapid changes in weather at the testing
site in the foothills of Colorado, where solar intensity can drop rapidly in a short time. In such
cases, by the time the flush cycle is initiated, the PV panels are no longer receiving enough light
to power the pump.



3.1.4 Other controls

Water recovery in the system was controlled by manually adjusting a throttle valve (or needle
valve) at the outlet of the concentrate line. This setup is similar to the one used in the
Reclamation trailer and at most other desalination facilities. For the Reclamation trailer, the
water recovery rates are monitored closely via remote dial-in and manual adjustments of the
throttle valve. Since the PVRO system is powered directly by solar energy, both the feed
pressure and water recovery increase as the PV power output increases. Therefore, the water
recovery rate was adjusted at a time when solar intensity was close to the most intense level and
the maximum water recovery fixed in the system so that water recovery does not increase to a
level that may scale the RO membranes.

Other controls include membrane protection features such as differential pressure sensors
across the cartridge filters and also across the RO membrane elements. The cartridge filters are
the only components that need to be changed periodically; failure to change these filters could
shorten RO membrane life and damage the pump over a period of time. The differential pressure
gauge senses the pressure differential across the cartridge filters, and if it exceeds a certain value,
an orange/amber light is illuminated, alerting users to change the cartridge filters. Similarly,
differential pressure readings across RO membrane elements were also meant to warn against
RO membrane fouling or scaling problems. However, in the field test at Mesquite, Nevada,
differential pressure across the RO membrane elements did not appear to be necessarily better
than actual pressure readings as an indication of scaling problems.

The control system also includes control based on salinity. When the salinity of output water
exceeds a certain value, the users are warned with an orange/amber alarm. When the salinity
exceeds an even higher preset value, the system will be shut down to ensure it does not continue
to operate under unsuitable conditions for prolonged periods of time. During the field test in
Mesquite, Nevada, it was observed that the permeate that was used to flush the system prior to
nightly shutdown dissolved some of the minerals overnight, resulting in the permeate salinity
reaching upwards of 500 microsiemens per centimeter (uS/cm) for a short period (less than
5 minutes) in the morning.

3.2 PV Cooling and Feed Water Preheating

The application of PV cooling and feedwater preheating at Mesquite is doubtful because of
the very high calcium and sulfate concentrations at the site (table 2). Since calcium sulfate
precipitation has a reverse temperature profile (i.e., the higher the temperature, the more likely
precipitate will form), cooling the PV panels while heating feedwater would increase the
likelihood of scaling in the RO membranes. Under mutual agreement between the principal
investigator and the Bureau of Reclamation, it was decided that this feature would not be tested
during this study.



Table 2. Water analysis results of raw well water and RO feed at test site in
Mesquite, Nevada. RO feedwater is raw well water that has been pretreated by
Reclamation. The raw well water analysis was conducted in June 2002, while the
RO feed analysis was conducted in September 2003

Analyte name Raw well water (mg/L) RO feed (mg/L)
pH 7.46 7.20
Aluminum ND ND
Arsenic 0.00535
Barium 0.029 0.0328
Beryllium ND ND
Boron 1.6 1.65
Cadmium ND ND
Calcium 490 514
Chromium ND ND
Copper ND ND

Iron 3.8 ND
Magnesium 180 186
Manganese 0.94 ND
Nickel ND ND
Potassium 40 37.8
Silver ND ND
Sodium 460 322

Zinc ND ND
Chloride 610 580
Fluoride 0.78 0.63
Nitrate, as N ND ND
Phosphorous, total 0.035

Silica 22

Sulfate 1,600 1,600
Alkalinity, bicarbonate (as 200 360
CaCOy)

Alkalinity, carbonate (as 400 ND
CaCOy)

Alkalinity, hydroxide (as 0 ND
CaCOy)

Alkalinity, total (as CaCOy) 400 360
Specific conductance 4,600 pS/cm 4,800 pS/cm
Total dissolved solids 3,910 3,480
ND = not detected at the reporting limit for:

aluminum: 0.025 mg/L,; beryllium and cadmium: 0.0025 mg/L;
chromium, copper, and silver; 0.005 mg/L; nickel: 0.02 mg/L;

zinc: 0.05 mgl/L; nitrate as N: 5.0 mg/L




4. Testing and Research Findings
4.1 Testing

4.1.1 Testing onsite at ITN

In the third quarter of this project, a PV and battery system (for electronic monitoring and
data recording instrumentation) was installed onsite at ITN, and the integrated PVRO unit was
tested while being powered entirely by solar energy. Sodium chloride was used to make
feedwater. To reduce the volume of water used for this onsite testing, concentrate and permeate
produced from the RO process were recirculated and remixed with feedwater constantly. Even
though the system was running from May to July, the data logging system was not completely
functional at that period, and accurate water production data for that period is not available.
Consequently, only water production for the period between mid-July and mid-August is shown
in figure 3.

800

700 -
600 -
500 -
400 ~ .
300 -

200 R .

daily permeate produced (gallons)

100 -

O T T T T #

7/18/2003 7/23/2003 7/28/2003 8/2/2003 8/7/2003 8/12/2003 8/17/2003 8/22/2003
Date

Figure 3. Water production at ITN campus.

The PVRO system (figure 4) was running at 40 to 50 percent water recovery, producing
approximately 400 gallons per day (gpd) of permeate. There was no scaling or biofouling
problem for the system during the 4-month test at ITN. Frequent summer thunderstorms in the
afternoon in Denver reduced the daily production. The maximum power produced at Denver
(49.5 volts [V], 8.83 amperes [A], 440 watts [W]) was close to the pump specifications (48.0 V,
10.0 A, 480 W).

10



€002 1snBny 01 Aey wod) sndwed N1 | e palsal bulag uun yoreasal OYAd 7 2inbi4

11



4.1.2 Testing at Mesquite, Nevada

From late August to late October 2003, the PVRO system was field tested at Mesquite,
Nevada (figure 5), in collaboration with Reclamation’s Water Treatment Engineering and
Research Group (WaTER) and Virgin Valley Water District. Water at the site came from a
Ranney well near the Virgin River. It is quite saline, with high concentrations of calcium,
sulfate, iron, and manganese (table 2), as well as high concentrations of sulfate-reducing
bacteria. The high calcium, sulfate, iron, and manganese levels each can cause scaling problems.
In addition, the sulfate-reducing bacteria can also cause biofouling problems.

Figure 5. Setup of PVRO system in Mesquite, Nevada.

Pretreatment of the raw well water was performed by equipment designed by WaTER. An
ozone generator and contactor were used to reduce microbial population and to provide an
oxidant that oxidizes iron and manganese in the system. The oxidized iron and manganese then
form iron oxyhydroxide and manganese oxide precipitates that can be collected in a flocculation
tank or filtered with multi-media and green sand filtration. Hypersperse™, an antiscalant from
GE Betz, was added in a pretreatment step prior to nanofiltration or reverse osmosis to protect
against scale formation and colloidal fouling. Water quality after pretreatment is shown in
table 2 (RO feed). Calculations indicate that at a dosage of 3 milligrams (mg/L), water recovery
of approximately 60 percent can be achieved with the use of Hypersperse™ antiscalant. In

12



practice, using the Reclamation trailer to desalinate water from the site, WaTER concluded that
to successfully prevent scale formation, 50-percent water recovery on the RO feedwater was the
limit. Experience by WaTER also showed that if water recovery was set at 60 percent, scaling
would occur.

Because the location of the PVRO system was slightly higher than the Reclamation trailer,
an alternating current (AC) powered lift pump had to be installed to pump water from the
Reclamation trailer to our feedwater tank (an elevation of approximately 7 feet and a distance of
approximately 100 feet).

4.1.2.1 Chronological accounts of key events at Mesquite

A chronological list of key events at Mesquite is given below:

The PVRO desalination system was installed at the Mesquite field site during the
week beginning August 25, 2003. Initially, water recovery was set at 50 percent.

Scaling of RO membranes by calcium sulfate occurred between September 1 and
September 8. Resistance in the last of the four RO elements was so high that the
connection between element number 3 and 4 burst. System was shut down on
September 8. Analysis of the last membrane in the series showed that mineral scale
had built up in the system. Electron dispersive spectroscopy (EDS) analysis on the
mineral scale found in the membrane was conducted and indicated that the scale was
calcium sulfate (figure 6).

Burst water line repaired on September 12.

System ran with only three elements at a total recovery of approximately 25 percent
(the membrane was on factory backorder) from September 12 to October 1.

The remaining three elements were taken out and cleaned with
ethylenediaminetetraacetic acid (EDTA) and trisodium phosphate (TSP) on
October 1. These three elements were put back in their original position.

The lift pump (AC electrical power) that pumped water from Reclamation pretreated
water tank to our site failed on October 6. System was shut down for 2 days until a
replacement lift pump was put in place.

During a cartridge filter change (every 2 weeks) on October 12, an O-ring was
inadvertently left out of the cartridge filter holder. This led to cavitations of the pump
and much lower feed pressure than otherwise could be produced by the pump.
Consequently, water recovery and water production were low from October 12 to
October 26.

A new Osmonics Duraslick© membrane was put in the fourth element position on
October 27. The water recovery was adjusted to 35 percent.

13



LJ o

AFL LTSS

Ty m v g8 .ot e i s LT g el
S = 4056 1. 4

Figure 6. Electron dispersive spectroscopy spectrum of calcium sulfate scale in the
RO membrane, showing dominance of calcium and sulfur lines. Oxygen and carbon were not
determined quantitatively in this EDS scan.

4.2 Detailed Descriptions of Research Findings

4.2.1 Water production and storage

Figure 7 shows water production for the dates of the Mesquite field test. In a standalone
photovoltaic powered desalination system, water is only produced when there is available solar
energy. On cloudy days, the insolation available is either reduced or not sufficient to power the
pump for reverse osmosis. For example, during the 4-day period of November 9 to
November 12, permeate production was only at 156 gallons total (with no water production on
November 9 and November 12 and a production of 149 gallons on November 10). For remote
communities, the reduced water production during this period can present significant problems.
Several options are available to overcome this problem:

e Storing excess water in a tank. This can be achieved by sizing the PVRO system slightly
larger than the expected daily consumption and sizing the tank to hold sufficient water for
2 to 3 days of consumption.

e Storing excess energy in batteries. In this case, the PV array needs to be large enough to
produce excess energy for storage in batteries. This option is expensive and inefficient
for several reasons:

14



Daily Permaate Production (galions)

precipitation or scaling on a day with

hegh feedwater tempacaiura
400 ) l T N " large vanation in solar power availability and
- water iemperaturs « sysism ran with 4
* g mambrana slemants
50 - o« | r 1
* SyStom ran with three membranes onky *
300 . r ] .
C¥ring in cartridge filber missing o
#* 1 * * *
250 i - *
*» . o - . w b . -
200 ‘. * tete .
* *
L
150 - »
L
*
h e )
*
0
mambrare cleaning .
o4 i } 3 ¢ } ' ST N——
B3 S103 SM11/03 21103 10103 101103 12103 13103 1110003 11720003 11/3003

Figure 7. Daily permeate production at Mesquite, Nevada.

Battery has a round-trip efficiency of 80 to 85 percent, (i.e., approximately 15 to

20 percent of electrical power is lost when it is being stored in batteries and when

it is being discharged from batteries).

Additional power stored in batteries is often measured in number of days of

storage. The more days of storage, the higher the cost.

Hybrid systems. These could involve a standby generator powered by propane or diesel.
Another option would be a wind-PV hybrid system in regions where wind energy is also
abundant. The decision to use a hybrid system is primarily dependent on two factors: (1) the
size of the load (in this case the size of the pump), and (2) seasonal variability in solar
insolation. Reference [14] has a graph that shows when it is economical to consider adding a
generator into the PV system. In general, the larger the system, the more economical it is to
build a hybrid system. This is because the control for a hybrid system is more complex, and
the capital and maintenance cost is higher for a hybrid system.

By comparing our load data to that in Reference [14], our system would be more economical
without a generator. Of the remaining two options, storing excess water in a tank is the least

complicated and least costly. See table 3 for approximate cost comparison between larger tanks
and larger battery banks.

15



Table 3. Cost comparison between storing water and storing electricity in batteries

Tank storage of water | Battery storage of electricity
1-day storage $396 (550 gallons) $660 (4 of 12-volt, 104 amp-hour batteries)
2-day storage $558 (1,100 gallons) $1,320 (8 of 12-volt, 104 amp-hour batteries)
3-day storage $670 (1,500 gallons) $1,980 (12 of 12-volt, 104 amp-hour
batteries)

Notes: First order comparison between tank and battery storage cost. Battery price is based on
Concorde SunXtender sealed, deep-cycle battery. Other lower cost options are available but require
more maintenance.

Notes on approximate calculation for battery size:

Amp-hour load for pump: 10 Ah

Number of hours per day when pump is operating: 8 hours